
KUMARAGURU COLLEGE OF TECHNOLOGY
{An Autonornous institution)

(Approved by AICTE / Afiiliated lr: Anna Universit-lr, Chennai/ Accredited by NBAi
Fost Box No. 2034 * COIMBATORtr * 64tO49

DtrPARTKItrNT OF CIVIL trNGINtrtrRING
STRUCTURAL, TECI.INCLCGY CBNTER

Ref: KCT / CE / STC 1081i 2018-i9 Febmary 18,2O1g

.TEST

Narne of the Ciient M1s Sharcslal Ventures,
3zl-35, Peelamedu Inctustrial Estate
V.K.Road. Peela:nedu.
Coimhatore - 64i004

TJc{'o-o-^^r\vrur vllu! Letter dateC 051h Februal-\.2019

!)qgtplqs*s*rl:q*$rys_rlgth

Breakine Strenqth

Flexural Strength

1}pe

Size of the Fanel Core

industrial Ftroor Siab Testing

295nl.rnx295mmx30mm

tl

,,kd$ r tf_rl.J

ST R U C I U RA L T I C l"fH CIU@git'oG 6NT[ &ar : a 422 - 266e 4a5
DEPART,',4 E ruI {} i. C IVi L EXJ# i i..IHE-qIil{G

KIJMARA ;URU COLLEG[ OF i;CHi.i6[*#Y
cCIiturs,qToRf 64t 0s6

'$9.

Sample No Size in mrn
-Ultirnate 

Load in N/rnm:
1 ,nct<a,oo<-,211

a )\) a /V^UV lvlore tn.an 28. /
2 295x295x30 More than 28.7
D ,1(l <-.,1(-'I (-- 

" 
/-\4:t{4,{_. --lJAr_rU h'iore than 28.7

Sample No Size in mm Brealling Strength in N Remarks
1 295x295x3O +JZZ-tj

?Q<vOO<-?n4 2vzt4 JV49V

? 295x295x30 Cd"qqil

Tested as Per
IS 13630 iP"ut-6) 2AA6

Sampie No Size in mm Flexural Skength Ni mrn: I?cm arlzq

1 ?QSrr?Q.rrv?f) 7.20 Tested as Per
IS 13630 {P.irt6} 2OG5

c 295x295x30 - .76-
a 295x295x3O G.o,q[

e-mail : intb(d kct.ac.in

Engineerirug

jn ui

n

:.ri.l:i

tS


